PART LIST FOR RN14CM

Part No.|Part Name Q'TY | Part No. |Part Name QTY
1 screw M6X10 2 44  |screw M5X32 2
2 safety guard 1 45 |screw M4X14 4
3 locknut M6 1 46 |flat washer ®4 4
4  |screw M5X8 2 47 |back cover 1
5 |washer 1 48 |hexagon socket set screw M5X10 2
6 plastic washer 3 49 |screw ST4X14 2
7 outer hexagon bolt M10X20 1 50 |tension disc 1
8 small flange 1 51 |cone cable protector 1
9 outer flange 1 52 |cable 1
10 |cutting blades 355mm 1 53 |back lock wrench 1
11 |screw M5X60 4 54 |oring 7XP1.9 1
12 |spring washer ®5 6 55 |back lock pin 1
13 |flat washer ®5 4 56 |circlip for shaft ®19 1
14 |blade cover 1 57 |aluminium motor housing 1
15 |output shaft 1 58 |hexagon nut M8 4
16 |half round key 4X5X12 1 59 |outer hexagon bolt M8X40 1
17 |bearing 6204RZ 1 60 |[circlip for shaft ®7 1
18 |front cover 1 61 |lead screw pulley 1
19 |big gear 1 62 |7 shape lead screw 1

20 |[circlip for shaft 20 1 63 |lead screw 1
21 |bearing 629RZ 1 64 |cotter pin 3mmX20 2
22 |middle cover 1 65 |screw M18X2.5 1
23 |compression spring 1 66 |elastic cylinder ®6X30 1
24 |self-lock pin 1 67 |lead screw base 1
25 |bearing 6202RZ 1 68 |outer hexagon bolt M8X20 2
26 |armature 1 69 [pin 1
27 |bearing 6201RZ 1 70 |flat washer ®8 1
28 |break wind ring 1 71 |angle backup plate 1
29 |screw M5X75 2 72 |outer hexagon bolt M10X20 2
30 |stator 1 73  |spring washer ®10 2
31 |tension spring 2 74  |flat washer ®10 2
32 |hexagon thin nut m5 5 75 |base assembly 1
33 |right handle 1 76 |hexagon locknut M8 2
34 |button switch 1 77 |spring washer ®8 3
35 [cable protector 1 78 |bolt M8X12 2
36 |carbon brush cap 2 79 |[spring 1
37 |carbon brush 2 80 |bracket axle 1
38 |[carbon brush holder 2 81 |guard 1
39 |paper washer 2 82 |rubber feet 3
40 |[left handle 1 83 |flat washer ®12X24X2 1
41 [self-tapping screw ST4X16 5 84 |slide plate 1
42 [screw M5X45 2 85 |wrench 1
2

N
w

screw M5X30




